
IG.A CYLINDER BLOCK ASSEMBLY 

REF.  
NO.   PART NO.   DESCRIPTION Q'TY REMARKS 

1   DG-D186-A01 Drain plug 1 排油螺栓 

2 DG-D186-A02 Oil Plug seal  1 排油螺栓垫片 

3  
   

   
   
  

   
   
   
   
   
  

DG-D186-A03 Oil seal 35×50×10 1 油封 

4 DG-D186-A04 Cylinder block 1 曲轴箱 

DG-D186-A04-E Cylinder block 1 曲轴箱 

5 DG-D186-A05 Fuel controller 1 油量控制器 

6 DG-D186-A06 O-ring 24×2.4 2 O形密封圈 

7 DG-D186-A07 Oil depth gauge  2 机油尺 

8 DG-D186-A08 Needle bearing 7941/8 2 滚针轴承7941/8 

9 DG-D186-A09 Stud plate (short) 1 喷油泵紧固螺栓 

10 DG-D186-A10 Stud plate (long) 2 喷油泵紧固螺栓 

11 DG-D186-A11 Fuel injection pump gasket 1 喷油泵垫片 

12 DG-D186-A12 Seal gasket 1 喷油泵密封垫片 

13 DG-D186-A13 Seal plate 1 喷油泵密封板 

14 DG-D186-A14 Nut M6 3 异形螺母 

15 DG-D186-A15 Retainer 1 止推片 

16 DG-D186-A16 Washer 8 1 平垫 8 

17 DG-D186-A17 Bolt M8×12 1 螺栓 

18 DG-D186-A18 Needle bearing 37941/15 1 滚针轴承37941/15

19 DG-D186-A19 Cylinder head stud (short) 2 气缸盖螺栓 

20 DG-D186-A20 Cylinder head washer  4 气缸盖螺母垫片 

21 DG-D186-A21 Cylinder head nut (short) 2 气缸盖螺母 

22 DG-D186-A22 Cylinder head gasket 1 气缸盖垫片 

23 DG-D186-A23 Cylinder head nut (long) 2 气缸盖螺母 

24 DG-D186-A24 Cylinder head stud (long) 2 气缸盖螺栓 

25   DG-D186-A25 Ring 1 密封圈 

 

                                                                                                                   -- 1 -- 



FIG.A CYLINDER BLOCK ASSEMBLY 

REF.  
NO.   PART NO.   DESCRIPTION Q'TY REMARKS 

26 DG-D186-A26 Crank case gasket  1 曲轴箱盖垫片 

27 DG-D186-A27 Ball bearing D207 1 轴承 D207 

28   
  

   
  
   
   
  
   

   

     

     

     

     

     

     

DG-D186-A28 Main bearing 1 轴承 

29 DG-D186-A29 Pin 8×12 2 销 8×12 
30 DG-D186-A30 Crank case cover  1 曲轴箱盖 

31 DG-D186-A31 Oil seal 1 油封 35×50×10 
32 DG-D186-A32 Bolt M8×34 16 螺栓 M8×34 
33 DG-D186-A33 Plug 1 内六角螺塞 

34 DG-D186-A34 Plunger 8 3 铝堵塞 8 

36 DG-D186-A36 Bolt M6×14 1 螺栓 

37 DG-D186-A37 Air shroud 1 引风板 

38 DG-D186-A38 Air shroud collar 1 钢套 

39 DG-D186-A39 Shock absorber 1 减震垫块 

40 DG-D186-A40 Shock absorber seat 1 减震垫条 

 
 
 
 
 
 

                                                                                                                   -- 2 -- 



FIG.B CYLINDER HEAD ASSEMBLY  
REF.  
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1 DG-D186-B01 Air intake gasket 1 进气管垫片 

2   
   
   
   
  

   
   
   
   

   
   
   
   
   
  
  
  
  
  

DG-D186-B02 Cylinder head 1 气缸盖垫片 

3 DG-D186-B03 Intake valve 1 进气门 

4 DG-D186-B04 Exhaust valve 1 排气门 

5 DG-D186-B05 Silencer gasket 1 消音器垫片 

6 DG-D186-B06 Pin 4×8 1 销 4×8 
7 DG-D186-B07 Valve spring washer  2 气门弹簧垫圈 

8 DG-D186-B08 Valve spring 2 气门弹簧 

9 DG-D186-B09 Spring retainer 2 气门弹簧座 

10 DG-D186-B10 Valve screw 2 气门调节螺钉 

11 DG-D186-B11 Nut M6 2 螺母 M6 
12 DG-D186-B12 Rocker arm bolt 1 气门摇臂支座螺栓 

13 DG-D186-B13 Exhaust valve rocker arm 1 排气摇臂 

14 DG-D186-B14 Rocker arm support 1 摇臂支座 

15 DG-D186-B15 Rocker arm shaft 1 摇臂轴 

16 DG-D186-B16 Intake valve rocker arm 1 进气摇臂 

17 DG-D186-B17 Valve adjusting plate  2 气门调节垫块 

18 DG-D186-B18 Cotter 4 气门锁夹 

19 DG-D186-B19 Nut M6 2 异形螺母 M6 
20 DG-D186-B20 Nozzle retainer 1 喷油器压板 

21 DG-D186-B21 Spacer washer 1 隔热套垫片 

22 DG-D186-B22 Spacer 1 隔热套 

23 DG-D186-B23 Stud M6×50 2 螺柱 M6×50 
24 DG-D186-B24 Stud M6×75 2 螺柱 M6×75 
25 DG-D186-B25 Bolt M6×22 2 螺栓 M6×22 
26 DG-D186-B26 Stud M8×20 2 螺柱 M8×20 
27 DG-D186-B27 Bolt M6×28 1 螺栓 M6×28 

                                                                                                                   -- 3 -- 



 
FIG.C CYLINDER HEAD BONNET ASSEMBLY 

REF.  
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1 DG-D186-C01 Cylinder head bonnet  1 气缸盖罩 

2   

   
  
   
  
   
   
  
  
  
   

   

   
  

   
    

DG-D186-C02 Ball 1 球 

3 DG-D186-C03 Breather   1 呼吸器座 

4 DG-D186-C04 Pin 1 销 

5 DG-D186-C05 O-ring 12×1.9 1 O型密封圈 

6 DG-D186-C06 Bonnet gasket 1 气缸盖罩垫片 

7 DG-D186-C07 Plunger 8×10 1 铝堵塞8×10 
8 DG-D186-C08 Decompression spring 1 减压弹簧 

9 DG-D186-C09 Decompression shaft 1 减压轴 

10 DG-D186-C10 O-ring 10×1.9 1 O型密封圈 

11 DG-D186-C11 Bolt M6×70 2 螺栓 M6×70 
12 DG-D186-C12 Pin 3×16 1 销 3×16 
13 DG-D186-C13 Plunger 1 加油螺塞 

14 DG-D186-C14 Decompression wire coller 2 减压拉线橡胶 

15 DG-D186-C15 Decompression wire 1 减压拉线 

16 DG-D186-C16 Outer decompression handle 1 减压外手柄 

17 DG-D186-C17 Decompression handle support 1 减压手柄支座 

18 DG-D186-C18 Washer 6 2 垫圈 6 

19 DG-D186-C19 Bolt M6×15 3 螺栓 M6×15  
20 DG-D186-C20 Decompression handle Bushing 2 减压外手柄轴套 

21 DG-D186-C21 Nut M6 1 螺母 M6 
 

 

 

 

                                                                                                                   -- 4 -- 



FIG.D PISTON, CONNECTING ROD ASSEMBLY 

REF.  
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1   DG-D186-D01 Oil ring 1 油环部件 

2 DG-D186-D02 First gas ring  1 第一道气环 

3 DG-D186-D03 Second gas ring 1 第二道气环 

4   
   
   

   
   
  

    

    

DG-D186-D04 Piston 1 活塞 

5 DG-D186-D05 Piston pin 1 活塞销 

6 DG-D186-D06 Washer 23 1 挡圈 23 

7 DG-D186-D07 Connecting rod body 1 连杆体 

8 DG-D186-D08 Rod bolt 2 连杆螺栓 

9 DG-D186-D09 Rod nut 2 连杆螺母 

10 DG-D186-D10 Pin 3×10 2 销 3×10 
11 DG-D186-D11 Crank pin box 1 连杆盖 

12 DG-D186-D12 Rod bolt washer 2 连杆螺栓垫片 

13 DG-D186-D13 Crank pin bearing 2 连杆轴瓦 

 

 

 
 
 
 
 
 
 
 
 
 

                                                                                                                   -- 5 -- 



FIG.E CRANK SHAFT, FLYWHEEL ASSEMBLY 

REF.  
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1 DG-D186-E01 Ball bearing 203 2 轴承 203 

2   
  
   

  
  
  
  
  
   
   

  
   
  
  
  

   

   

    

    

DG-D186-E02 Balancer shaft 1 平衡轴 

3 DG-D186-E03 Key 5×7 2 键 5×7 
4 DG-D186-E04 Balancer gear 1 平衡轴传动齿轮 

5 DG-D186-E05 Crank shaft timing gear  
  

1 曲轴正时齿轮 

6 DG-D186-E06 Crank shaft
 

1 曲轴 

7 DG-D186-E07 Plunger 6 1 铝堵塞 

8 DG-D186-E08 Key 5×12 1 键 5×12 
9 DG-D186-E09 Key 5×14 1 键 5×14 

10 DG-D186-E10 Key 6×50 1 键 6×50 
11 DG-D186-E11 Flywheel 1 飞轮 

12 DG-D186-E12 Flywheel gear 1 飞轮齿圈 

13 DG-D186-E13 Flywheel nut washer  
  

1 飞轮螺母垫圈 

14 DG-D186-E14 Flywheel nut 1 飞轮螺母 

15 DG-D186-E15 Starter pulley 1 启动爪盘 

16 DG-D186-E16 Bolt M6×12 4 螺栓 M6×12 
17 DG-D186-E17 Ball bearing 308 1 轴承 308 

18 DG-D186-E18 Balancer gear 1 平衡轴齿轮 

  
  
 

 

 

 

 

 

 

 

 

                                                                                                                   -- 6 -- 



FIG.F CAMSHAFT ASSEMBLY 

REF.  
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1   DG-D186-F01 Valve rod 2 气门推杆 

2   

  
   

     

     

     

     

     

     

     

     

DG-D186-F02 Valve tappet 2 气门挺柱 

3 DG-D186-F03 Camshaft timing gear  1 凸轮轴正时齿轮 

4 DG-D186-F04 Key 5×14 1 键 5×14 
5 DG-D186-F05 Camshaft 1 凸轮轴 

 

 

 

 

 

 

 

 

 

 

 

 

                                                                                                                   -- 7 -- 



FIG.G AIR CLEANER ASSEMBLY 
REF.  
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1 DG-D186-G01 Air cleaner gasket 1 空滤器垫片 

2   

   

   

   
   

    

    

DG-D186-G02 Intake pipe 1 进气管 

3 DG-D186-G03 Air cleaner bottom case  1 空滤器壳 

4 DG-D186-G04 Shock absorber washer B 1 防震垫圈 B 

5 DG-D186-G05 Air cleaner element bolt  1 空滤器紧固螺栓 

6 DG-D186-G06 Nut M6 3 蝶型螺母 M6 
7 DG-D186-G07 Air cleaner element  1 空气滤芯 

8 DG-D186-G08 Element shock absorber  1 滤芯防震件 

9 DG-D186-G09 Shock absorber washer A 1 防震垫圈 A 

10 DG-D186-G10 Ring 1 密封圈 

11 DG-D186-G11 Air cleaner shock absorber 1 空滤盖防震垫 

12 DG-D186-G12 Nut M8 1 蝶型螺母 M8 
13 DG-D186-G13 Washer 8 1 垫片 8 

14 DG-D186-G14 Air cleaner cover  1 空滤器盖 

 

 

 

 

 

 

 

 

 

 

 

                                                                                                                   -- 8 -- 



FIG.H LUBE OIL SYSTEM  
REF.  
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1  DT-D186-H01 Bolt M6×8 3 螺栓 M6×8 
2  DT-D186-H02 Oil pump cover  1 机油泵盖板 

3  DT-D186-H03 O-ring 34.5×1.8 1 O型密封圈 

4  DT-D186-H04 Outer rotator  1 外转子 

5  DT-D186-H05 Inner rotator  1 内转子 

6  DT-D186-H06 Oil pump shaft  1 转子泵轴 

7  DT-D186-H07 Pin 3×16 1 销 3×16 
8  DT-D186-H08 Oil pump gear  1 机油泵传动齿轮 

9  DT-D186-H09 Oil filter  1 机油滤清器 

10  
  
   

DT-D186-H10 O-ring 25×2.4 1 O型密封圈 

11 DT-D186-H11 Bolt M6×14 1 螺栓 M6×14 
12 DT-D186-H12 Intake pipe 1 进油导管 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                                                                                                   -- 9 -- 



FIG.I FUEL INJECTION PUMP ASSEMBLY 
REF. 
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1  DT-D186-I01  Delivery holder 1 出油阀紧座 

2  DT-D186-I02  
  
  
  
  
  

  
   
  
  
   
  
  
  

  
   

Delivery spring 1 出油阀弹簧 

3  DT-D186-I03 Delivery gasket 1 出油阀密封垫 

4  DT-D186-I04 Delivery valve 1 出油阀芯 

5  DT-D186-I05 Delivery seat 1 出油阀座 

6  DT-D186-I06 Joint 1 油管接体焊接件 

7  DT-D186-I07 O-Ring 1 O型圈 

8  DT-D186-I08 F.I. Pump body  1 泵体 

9  DT-D186-I09 Plunger 1 柱塞 

10  DT-D186-I10 Shim set 1* 垫片 

11  DT-D186-I11 Pin 2×6 2 销 2×6 
12 DT-D186-I12 Packing 1 泵体连接板 

13  DT-D186-I13 Control lever 1 油量控制套筒 

14 DT-D186-I14 Snap ring 1 钢丝挡圈 

15  DT-D186-I15 Pin 3×8 1 销 3×8 
16  DT-D186-I16 Spring seat 2 支撑体 

17 DT-D186-I17 F.I. Pump spring 1 柱塞弹簧 

18  DT-D186-I18 Spring seat 1 弹簧下座 

19 DT-D186-I19 Tappet 1 挺柱体 

 

 

 

 

 

 

 

                                                                                                                   -- 10 -- 



FIG.J FUEL NOZZLE ASSEMBLY 
REF. 
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1  DG-D186-J01 Nozzle holder  1 喷油器体 

2  DG-D186-J02 Shim pack 1* 垫片 

3  DG-D186-J03 Nozzle holder spring  1 调压弹簧 

4  DG-D186-J04 Spring retainer 1 顶杆 

5  DG-D186-J05 Stop plate  1 中间体 

6  DG-D186-J06 Pin  2 定位销 

7  DG-D186-J07 Nozzle valve 1 喷油嘴偶件 

8  DG-D186-J08 Nozzle case nut 1 喷油嘴紧帽 

     

     

     

     

     

     

     

     

     

 

 

 

 

 

 

 

 

                                                                                                                   -- 11 -- 



FIG.K GOVERNOR&CONTROL SYSTEM 

REF. 
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1  DG-D186-K01 Control handle shaft 1 操纵手柄轴 

2  DG-D186-K02 Governor handle shaft 2 手柄垫片 

3  DG-D186-K03 Governor spring 1 调速弹簧 

4  DG-D186-K04 Return spring Ⅱ 1 回位弹簧 Ⅱ 

5  DG-D186-K05 High speed limit screw 1 高限位螺钉 

6  DG-D186-K06 Nut M6 1 螺母 M6 
7  DG-D186-K07 Bolt M6×14 1 螺栓 M6×14 
8  DG-D186-K08 Bolt M6×20 1 螺栓 M6×20 
9  DG-D186-K09 Nut M10×1.25 1 螺母 M10×1.25 

10  DG-D186-K10 Bowl –shape cover 1 碗形盖 

11  DG-D186-K11 Spring 1 弹簧 

12  DG-D186-K12 Handle bracket 1 操纵手柄支架 

13  DG-D186-K13 Control handle 1 操纵手柄 

14  DG-D186-K14 Governor lever welded part 1 调速杠杆焊接件 

15  DG-D186-K15 Pin 3×22 2 销 3×22 
16  DG-D186-K16 Lever fork 1 拨叉 

17  DG-D186-K17 Lever shaft 1 杠杆轴 

18 DG-D186-K18 Governor lever washer 3 调速杠杆轴垫圈 

19  DG-D186-K19 Seal 2.6×14×8 1 油封 

20  DG-D186-K20 Tappet 1 调速器推盘 

21  DG-D186-K21 Fly block 2 飞锤 

22  DG-D186-K22 Fly block pin 2 飞锤销 

 

 

 

 

                                                                                                                   -- 12 -- 



FIG.L FLYWHEEL COVER, RECOIL STARTER ASSEMBLY 

REF. 
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1  DG-D186-L01 Shock absorber seat  1 套风罩减震垫 

2  DG-D186-L02 Flywheel cover 1 套风罩 

3  DG-D186-L03 Shock absorber 4 减震垫 

4  DG-D186-L04 Collar  4 钢套 10×10 
5  DG-D186-L05 Washer 6 4 平垫 6 

6  DG-D186-L06 Bolt M6×14 4 螺栓 

7  DG-D186-L07 Nut M6 1 螺母 

8  DG-D186-L08 Friction plate 1 摩擦盘 

9  DG-D186-L09 Friction washer 1 摩擦盘垫片 

10  DG-D186-L10 Ratchet plate 1 启动盘压板 

11  DG-D186-L11 Washer 6 1 平垫 6 

12  DG-D186-L12 Return spring 1 扭转弹簧 

13  DG-D186-L13 Push spring 1 压缩弹簧 

14  DG-D186-L14 Ratchet 2 启动爪 

15  DG-D186-L15 Pin 8×18 2 销 8×18 
16  DG-D186-L16 Reel 1 启动拉盘 

17  DG-D186-L17 Spiral spring 1 启动弹簧 

18  DG-D186-L18 Recoil starter case 1 手拉盘外壳 

19  DG-D186-L19 Bolt M6×8 4 螺栓 M6×8 
20   

     

DG-D186-L20 Starter rope 1 启动拉绳 

21  DG-D186-L21 Starter handle 1 启动手柄 

 

 

 

 

                                                                                                                   -- 13 -- 



FIG.M FUEL TANK&FUEL PIPE ASSEMBLY  
REF. 
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1 DG-D186-M01 Fuel level gauge 1 方形油标仪 

2   

   

   
   

   

   

   

     

   

   

   

   

   

DG-D186-M02 Fuel tank 1 油箱 

3 DG-D186-M03 Fuel injection pipe 1 高压油管 

4 DG-D186-M04 Filter element 1 柴油滤清器 

5 DG-D186-M05 Fuel oil filter gasket 1 柴油滤清器垫片 

6 DG-D186-M06 Fuel oil pipe 1 油管 

7 DG-D186-M07 Clamp 2 油管夹 

8 DG-D186-M08 O-Ring 13.2×1.8 1 O形密封圈 

9 DG-D186-M09 Fuel tank cock 1 油开关 φ12 

10 DG-D186-M10 Bolt M6×14 2 螺母 M6×14 
11 DG-D186-M11 Fuel oil return pipe 1 回油管 

12 DG-D186-M12 Clamp 2 油管夹 φ9 

13 DG-D186-M13 Fuel tank damper 4 油箱减震垫 

14 DG-D186-M14 Bolt M6×30 4 螺栓 M6×30 
15 DG-D186-M15 Fuel oil fitter 1 油箱滤网 

16 DG-D186-M16 Fuel lever mark  1 油箱盖密封圈 

17 DG-D186-M17 Fuel tank cap  1 油箱盖 

  
  
  
  
  

 

 

 

                                                                                                                   -- 14 -- 



FIG.N MUFFLER 
REF. 
NO. PART NO. DESCRIPTION Q'TY REMARKS 

3   DG-D186-N03 Muffler 1 消音器 

4   
   
   
   

DG-D186-N04 Washer 8 2 平垫 8 

5 DG-D186-N05 Washer 8 2 弹垫 8 

6 DG-D186-N06 Nut M8 2 螺母 M8 
7 DG-D186-N07 Bolt M8×12 2 螺栓 M8×12 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

                                                                                                                   -- 15 -- 



FIG.O STARTING MOTOR  
REF. 
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1   DG-D186-O01-E Flywheel generator 1 飞轮发电机 

2   
   
   
   
   
   
   
   
   

     

     

     

DG-D186-O02-E Bolt M6×30 3 螺栓 M6×30 
3 DG-D186-O03-E Screw M6×12 3 螺钉 M6×12 
4 DG-D186-O04-E Bolt M6×12 3 螺栓 M6×12 
5 DG-D186-O05-E Clamp 1 压板 

6 DG-D186-O06-E Regulator 1 整流桥组 

7 DG-D186-O07-E Starting motor 1 启动马达 

8 DG-D186-O08-E Bolt M10×35 2 螺栓 M10×35 
9 DG-D186-O09-E Washer 10 2 平垫 10 

10 DG-D186-O10-E Washer 10 2 弹垫 10 

 

 

 

 

 

 

 

 

 

 

 

 

                                                                                                                   -- 16 -- 



FIG P.  GENERATOR  

REF. 
NO.     PART NO.      PART NAME Q’TY REMARKS 

1 DGG-H500-P01  Front Cover 1 前端盖 

2 DGG-H500-P02 Flange Bolt M8×30 4 螺栓 M8×30 
3 DGG-H500-P03  

  
  

  
  
  
  

  
  
  

  

  

  

Rotor Assy 1 转子总成 

4 DGG-H500-P04 Bolt M6×16 4 螺钉 M6×16 
5 DGG-H500-P05 Fan blade 1 风叶 

6 DGG-H500-P06 Rectifier 2510 1 整流桥组 2510 

7 DGG-H500-P07 Bolt M5×20 1 螺钉 M5×20 
8 DGG-H500-P08 Bearing 6305 1 轴承 6305 

9 DGG-H500-P09 Stator cover 1 定子保护罩 

10 DGG-H500-P10 Stator Assy 1 定子总成 

11 DGG-H500-P11 Rear Cover 1 后端盖 

12 DGG-H500-P12 Flange Bolt M8×125 4 螺栓 M8×125 
13 DGG-H500-P13 Plate 1 接线排 

14 DGG-H500-P14 Washer 2 平垫 6 

15 DGG-H500-P15 Washer 2 弹垫 6 

16 DGG-H500-P16 Bolt M6×16 2 螺钉 M6×16 
17 DGG-H500-P17 Washer (copper) 8 平垫 6（铜） 

18 DGG-H500-P18 Bolt M6×16(copper) 4 螺栓 M6×16（铜） 

  19 DGG-H500-P19 Washer 1 加厚垫片 

  20 DGG-H500-P20 Bolt M10×250×1.25 1 螺栓M10×250×1.25 
  21 DGG-H500-P21 End Cover 1 后风罩 

  22 DGG-H500-P22 Bolt M6×10 2 螺栓 M6×10 

 

 

 

 

                                                                                                                   -- 17 -- 



FIG.Q FRAME 
REF. 
NO. PART NO. DESCRIPTION Q'TY REMARKS 

1   DGG-H500-Q01 Frame assy 1 机组架 

2   
   
   
  
  
   

  
   
   
   
  

  
   
   
  

     

     

     

     

     

DGG-H500-Q02 Nut M10 4 螺母 M10 
3 DGG-H500-Q03 Vibration absorber 4 减震垫 

4 DGG-H500-Q04 Nut M8 4 螺母 

5 DGG-H500-Q05 Screw  M4×10 2 螺钉 M4×10 
6 DGG-H500-Q06 Screw  M3×4 4 螺钉 M3×4 
7 DGG-H500-Q07 Pull rope 4 油门拉绳 

8 DGG-H500-Q08 Stop electric magnet seat 1 关机电磁铁支架 

9 DGG-H500-Q09 Stop electric magnet 1 关机电磁铁 

10 DGG-H500-Q10 Bolt M6×10 2 螺栓 M6×10 
11 DGG-H500-Q11 Holder 1 机架后支撑 

12 DGG-H500-Q12 Rubber 4 防震垫 

13 DGG-H500-Q13 Washer 6 4 加大垫片 6 

14 DGG-H500-Q14 Bolt M6×30 4 螺栓 M6×30 
15 DGG-H500-Q15 Protector assy   1 散热板 

16 DGG-H500-Q16-E Bolt M8×20 2 螺栓 M8×20 
17 DGG-H500-Q17-E Battery stay 1 电瓶架 

18 DGG-H500-Q18-E Nut M8 2 螺母 M8 
19 DGG-H500-Q19-E Bolt M6×16 1 螺栓 M6×16 

10

7

1

3

2

6

5

8

9

4

18

19

13

12
16

11

17

14

15

 

 

                                                                                                                   -- 18 -- 



FIG R. CONTROL PANEL (HDY5000LX) 
REF. 
NO.     PART NO.      PART NAME Q’TY REMARKS 

1 DGG-H500-R01-E Wiring harness assy.  1 线束 

2 
 
  
  
 

  
  
   

  
   

   
  

  
   
   
   

     

DGG-H500-R02-E Back cover 1 面板后罩 

3 DGG-H500-R03-E Screw M4×10 2 螺钉 

4 DGG-H500-R04-E Capacitor 20uf/450V 1 电容器20UF/450V 

5 DGG-H500-R05-E Clasp 1 空开夹 

6 DGG-H500-R06-E Screw M4×10 2 螺钉 

7 DGG-H500-R07-E AC circuit breaker 1 空开DZ47-63 20A 

8 DGG-H500-R08-E Nut M4 4 螺母  

9 DGG-H500-R09-E AC socket 2 交流插座 

10 DGG-H500-R10-E Rectifier 3502 1 整流桥组 

11 DGG-H500-R11-E DC circuit breaker 1 直流过载保护器 

12 DGG-H500-R12-E Bolt M6×20 (copper) 2 螺栓 

13 DGG-H500-R13-E Control panel 4 控制面板 

14 DGG-H500-RR14-E Nut M6 (copper) 2 螺母 

15 DGG-H500-R15-E Terminal 2 接线柱 

16 DGG-H500-R16-E Screw M4×10 4 螺钉 

17 DGG-H500-R17-E Oil warning light 1 机油报警灯 

18 DGG-H500-R18-E Screw M5×20  1 螺钉 

19 DGG-H500-R19-E Voltmeter 1 电压表 

20 DGG-H500-R20-E Engine switch 1 电启动开关 

21 DGG-H500-R21-E AC plug 2 交流插头 

20

21

17

18

15 14

16

13

10

12

7

11

19 8
9

1

4

5

3

2

6

 

 

 

 

                                                                                                                   -- 19 -- 



FIG S. CONTROL PANEL (HDY5000L) 
REF. 
NO.     PART NO.      PART NAME Q’TY REMARKS 

1 DGG-H500-S01-E Wiring harness assy.  1 线束 

DGG-H500-S02-E Back cover 1 面板后罩 

3 DGG-H500-S03-E Screw M4×10 2 螺钉 

4 DGG-H500-S04-E Capacitor 20uf/450V 1 电容器20UF/450V 

5 DGG-H500-S05-E Clasp 1 空开夹 

6 DGG-H500-S06-E Screw M4×10 2 螺钉 

7 DGG-H500-S07-E AC circuit breaker 1 空开DZ47-63 20A 

8 DGG-H500-S08-E Nut M4 4 螺母  

9 DGG-H500-S09-E AC socket 2 交流插座 

10 DGG-H500-S10-E Rectifier 3502 1 整流桥组 

11 DGG-H500-S11-E DC circuit breaker 1 直流过载保护器 

12 DGG-H500-S12-E Bolt M6×20 (copper) 2 螺栓 

13 DGG-H500-S13-E Control panel 4 控制面板 

14 DGG-H500-S14-E Nut M6 (copper) 2 螺母 

15 DGG-H500-S15-E Terminal 2 接线柱 

16 DGG-H500-S16-E Screw M4×10 4 螺钉 

17 DGG-H500-S17-E Oil warning light 1 机油报警灯 

18 DGG-H500-S18-E Screw M5×20  1 螺钉 

19 DGG-H500-S19-E Voltmeter 1 电压表 

21 DGG-H500-S21-E AC plug 2 交流插头 

2  
  
   
   
  

   
   
   

  
   

   
  

  
   
   

     

21

17

18

15 14

16

13

10

12

7

11

19 8
9

1

4

5

3

2

6

 

 

 

 

 

                                                                                                                   -- 20 -- 




